
Vol.:(0123456789)1 3

International Journal of Energy and Water Resources (2021) 5:357–369 
https://doi.org/10.1007/s42108-021-00129-1

REVIEW ARTICLE

Constructed wetland systems for greywater treatment and reuse: 
a review

M. R. Sijimol1 · S. Joseph1 

Received: 13 October 2020 / Accepted: 27 April 2021 / Published online: 1 June 2021 
© Islamic Azad University (IAU) 2021

Abstract
In recent times, the requirement of freshwater has grown by leaps and bounds globally in agricultural, industrial, and domes-
tic sectors due to anthropogenic and technological advancements, and this has resulted in over-exploitation of freshwater 
resources. The management of wastewater generated as a by-product of various human activities from these sectors is of 
[...]
 *	 S. Joseph 
	 jsabu2000@gmail.com

1	 Department of Environmental Sciences, University 
of Kerala, Thiruvananthapuram, Kerala 695581, India

http://orcid.org/0000-0002-5415-588X
http://crossmark.crossref.org/dialog/?doi=10.1007/s42108-021-00129-1&domain=pdf


358	 International Journal of Energy and Water Resources (2021) 5:357–369

1 3

has not come into contact with toilet waste, whereas black 
water includes toilet waste also along with GW (Avery et al., 
2007; WHO, 2006; Prillwitz & Farwell, 1995; Kraume et al., 
2010; Parameswara Murthy et al., 2016). About 55–75% 
of wastewater is GW (Shaikh & Younus, 2015). Greywa-
ter reuse at the domestic level can reduce the problems 
of water demand and scarcity to a major extent (Bakheet, 
2020). Moreover, GW disposal without any treatment can 
result in environmental contamination (Rakesh et al., 2020). 
On-site GW treatment and reuse are advantageous and bio-
logical treatment techniques are more favorable compared 
to physical and chemical treatment techniques (Yoonus & 
Al-Ghamdi, 2020).

Greywater: characteristics and composition

Greywater is mainly of two types—light and dark greywater. 
Light GW is the wastewater from bathroom, showers, and 
tubs, washing machine sources, washbasin, etc. (Friedler & 
Hadari, 2006; Noah, 2002), and dark GW includes more 
contaminated waste from laundry facilities, dishwashers, 
and in instances, kitchen sinks (Birks & Hills, 2007; Noah, 
2002). Arden and Ma (A2018), additionally defined mixed 
GW (wastewater including laundry and kitchen sink water). 
Some other types of GW are bathroom GW (includes soaps, 
shampoos, toothpaste, body care products, shaving waste, 
skin, hair, body fats, lint, traces of urine, and feces), and 
washbasin GW (includes bacteria, foam, food particles, high 
pH, hot water, odor, oil and grease, organic matter, salinity, 
soaps, suspended solids, and turbidity) (Noah, 2002).

The GW from the kitchen sink is rich in food residues, 
high amounts of oil and fat, dishwashing detergents, etc. 
(Morel & Diener, 2006; Yadav and Ghaiidak 2013). Like-
wise, laundry GW contains high concentrations of chemi-
cals from soap powders (sodium, phosphorus, surfactants, 
and nitrogen), bleaches, oil, paints, solvents, and non-bio-
degradable fibres from clothing (Morel & Diener, 2006). 
Hand washing soap constitutes 90% dry mass loading in 
handwashing GW (Ziemba et al., 2018).

The nature of GW is determined by various factors like 
the number of occupants, the age distribution of the occu-
pants, their lifestyle, etc. It also depends on other water 
usage patterns, living standards, social and cultural habits, 
type (e.g., soaps, toothpaste, shampoos, detergents, etc.), 
quantity of household chemicals used, length of time for 
which GW is stored before being used, etc. (HSDH, 2009; 
Yadav & Ghaitidak, 2013). Based on the source of GW, its 
constituents also vary. The amount of GW (quantity) pro-
duced is different for different sources. For example, wash-
basin, bathroom, shower, laundry, washing machine, kitchen 
sink, and dishwater (Yadav & Ghaitidak, 2013). Common 
contaminants in GW are salts, food particles, oil, surfactants, 

microbes, etc. (Parameswara Murthy et al., 2016). Patho-
gens in GW are mainly from fecal contamination, peripheral 
pathogens (e.g., skin and mucous tissue), food handling, etc. 
(Maimon et al., 2010). The presence of fecal coliforms in 
GW should not be neglected (Winward et al., 2008). Sus-
pended solids and pathogens are comparatively less in GW 
compared to black water. GW quality can be improved by 
storage through the settling of suspended material, aerobic 
microbial growth, and anaerobic release of soluble COD 
(Low organic strength is sometimes noticed due to the high 
dilution of GW. Influent BOD load changes with occupancy 
of flats/seasonal changes in water or product use behavior 
(Avery et al., 2007). A variety of xenobiotic substances also 
enter GW from bathroom and laundry products, but research 
is very limited in this area (Eriksson et al., 2003; Palmquist 
and Hanaeus, 2005).

Greywater has a high potential for recycling and reuse. It 
is a valuable resource and its reuse is an effective measure 
for saving water on a domestic level (Yadav & Ghaitidak, 
2013). GW needs fewer treatment procedures compared to 
black water (Avery et al., 2007). GW management is very 
essential for reducing water stress in developing countries 
(Yadav & Ghaitidak, 2013). Usage of untreated raw GW 
for toilet flushing, gardening, etc., has a chance of result-
ing in risk causing environmental contamination and has 
many health risks (Yates & Gerba, 1998). On the other hand, 
treated GW has no significant negative impact on plants or 
soil (Gross et al., 2007).

Greywater: treatment techniques

Based on the types of contaminants removed, there are 
various levels of wastewater treatments viz., preliminary, 
primary, secondary, tertiary, and advanced treatments (Met-
calf and Eddy, 2003; Yadav & Ghaitidak, 2013; Pangarkaret 
al., 2010). Preliminary treatment deals with the removal of 
coarse solids and large materials like rags, sticks, grit, and 
grease, whereas, the primary treatment removes remains 
of settleable and suspended solids. In secondary treatment, 
biodegradable organic matter is removed and in tertiary 
treatment removal of nutrients and disinfection takes place. 
Finally, advanced treatment helps in the removal of dis-
solved and suspended materials, remaining after applying 
earlier treatments. The preliminary treatment enhances the 
operation and maintenance of further treatment units (Pan-
garkar et al., 2010). In tertiary treatment, activated charcoal 
can be used to trap impurities and sodium hypochlorite as a 
disinfectant (Satyanarayana, 2013).

In the constructed wetland, the greywater is first diverted 
to a settling tank where all the suspended sediments settle 
to the bottom and only clear water from the undisturbed top 
layer of the settling tank is directed to the inlet pipe of the 
distribution zone (second unit—sand/gravel layer with plants 



359International Journal of Energy and Water Resources (2021) 5:357–369	

1 3

on top). Usually, only very little waste material will be col-
lected at the bottom of the settling tank. It is periodically 
collected and disposed off depending upon the type of mate-
rial. If it is free of toxic heavy metals, and can be put in the 
farmland, in other cases it can be converted to materials like 
press mud, etc. The materials generated in the second zone 
(distribution zone) are usually biodegradable and decom-
pose slowly under aerobic conditions. The sludge formed 
in greywater treatment systems is generally discharged to 
the municipal sewerage systems periodically (Donner et al., 
2010).

GW treatment technologies can also be classified as 
physical, chemical, and biological treatments incorporating 
adsorption, coagulation, precipitation, filtration, aeration, 
biodegradation, and disinfection (Parameshwara Murthy 
et al., 2016; Revitt et al., 2011). Physical processes alone do 
not give an adequate reduction of organics, nutrients, and 
surfactants (Parameshwara Murthy et al., 2016). Coconut 
shell coal and charcoal can be used for filtration (Shaikh 
& Younus, 2015). Chemical processes are very efficient 
in removing suspended solids, organic materials, and sur-
factants in low-strength GW. The combination of aerobic 
biological processes with physical filtration is a feasible 
solution for GW recycling.

When coming to the area of application, wastewater 
treatment methods can be classified as traditional/central-
ized method (wastewater reuse systems applied on large 
scale) and decentralized (wastewater reuse systems applied 
on small scale). Decentralized treatment systems can be 
further divided into on-site treatment methods and cluster 
treatment methods (ElZein et al., 2016). Some other tech-
nologies for GW treatment are anaerobic filtration followed 
by UV disinfection, Drawer Compacted Sand Filter, Artifi-
cial wetland, Commercial Biofilter, Aerobic Digestion Unit, 
Submerged Sequential Batch Reactor (SM-SBR), Moving 
Bed Biofilm Membrane Reactor (MB-BMR), Submerged 
Spiral Wound Membrane Filtration, Rotating Biological 
Contactors (RBCs), Electro Coagulation etc. (Parameshwara 
Murthy et al., 2016). Amongst these, the anaerobic filtration 
followed by UV disinfection technique adopted at a Brazil-
ian airport, in which the operational flow was maintained at 
2.82 m3/day, achieved a removal efficiency of turbidity and 
suspended solids of 88 and 77%, respectively.

Constructed wetlands (CW)

Constructed wetlands (CW) can be defined as a technology 
designed to employ ecological processes found in natural 
wetland ecosystems, utilizing wetland plants, soils, and 
associated microorganisms to remove contaminants from 
wastewater (USEPA, 2000; Yadav & Ghaitidak, 2013). 
Otherwise, constructed treatment wetlands are engineered 

systems, designed and constructed utilizing the natural func-
tions of wetland vegetation, soils, and their microbial popu-
lations to treat contaminants in surface water, groundwater, 
or waste-streams (Mueller et al., 2003). In CWs, natural pro-
cesses help to stabilize, sequester, accumulate, degrade, and 
metabolize/mineralize contaminants (Nelson, 2014). Other 
terms of CW are manmade, engineered, artificial, or treat-
ment wetlands planted with soil filters, reed bed treatment 
system, vegetated submerged beds, vegetated gravel-bed, 
gravel bed hydroponics filters, phytorestoration, etc. (Nel-
son, 2014). Constructed wetlands are the natural alternative 
to technical methods of wastewater treatment (Stottmeister 
et al., 2003).

Types of constructed wetlands

Constructed wetlands differ in basic designs and flow char-
acteristics. There are different types of CWs based on the 
flow of GW, soil surface, and feeding modes (Table 1). The 
major classification of CW is surface flow, horizontal flow, 
and vertical flow CW (Figs. 1, 2, 3).

Components of CW

Constructed Wetlands are one among the natural wastewa-
ter treatment systems which depend on natural responses 
(ElZein et al., 2016). The components and design of differ-
ent CWs are shown in Figs. 1, 2, 3. It is usually constructed 
on the ground. The structure has an impermeable bottom 
and side layers (Nelson, 2014). It has an inlet pipe in the 
distribution zone for wastewater input, an outlet pipe in the 
collection zone for collecting the treated water, and a treat-
ment zone filled with a medium of sand/gravel and is over-
laid by aquatic plants.

Media used in CW

A variety of materials are used as media in CW. Gravel, 
sand, and soil are widely used media and they must be clean, 
washed, and without impurities (Zidan et al., 2013). Vol-
canic rock, limestone, river gravel, recycled concrete, recy-
cled crushed glass, vermiculite, zeolite, lime, etc., are also 
used as media (Brix et al., 2001; Zhu et al., 2011). Gravel 
provides a growth medium for microorganisms, works like a 
sieve, and determines hydraulic residence time. Permeability 
of various media are coarse gravel (high permeability of 
10–2 m/s); gravel (good permeability of 10–4 m/s); fine to 
medium sand(poor permeability of 10–5 m/s); loamy sand 
(permeable with difficulty—around 10–6 m/s); fine par-
ticulate clay (very poor permeability of 10–8 m/s). Finer 
particles present in sand, soil, etc., are likely to pass into 
the effluent, resulting in increased turbidity and suspended 



360	 International Journal of Energy and Water Resources (2021) 5:357–369

1 3

solids. Sand:soil:compost medium (65:25:10) with coarse 
gravel (20 mm) were also used (Avery et al., 2007).

Plants used in constructed wetlands

One of the major components of CWs is plants. Based on 
morphology and physiology, there are four groups of aquatic 
macrophytes used for constructed wetlands (a). Emergent 
macrophytes (e.g., Acorus calamus, Phragmites australis, 
Typha latifolia) (b). Floating leaved macrophytes (e.g., 
Nymphaea odorata, Nuphorlutea) (c). Submerged mac-
rophytes (e.g., Myriophyllum spicatum, Ceratophyllum 
demersum, Rhodophyceae red algae) (d). Freely floating 
macrophytes (e.g., Lemna minor, Spirodela polyrhiza, Eich-
hornia crassipes) (Brix and Schierup, 1989; Vymazal et al., 

1998; Haberl et al., 2003). Other plants used in CW are Iris 
pseudocorus, Veronica beccabunga, Glyceria variegates, 
Juncus effuses, Iris versicolor, Caltha palustris, Lobelia 
cardinalis, Mentha aquatic (Avery et al., 2007), Cyperus 
haspan, Hydrocotyle leucocephala, Lemna spp., Hippuris 
vulgaris (Gross et al., 2007), Phragmites australis, Phrag-
mites spp., Typha spp., Scripus californicus, Typha latifolia, 
Rumex hydrolapatum, Scripus validus, Axonopus compres-
sus, etc. (Arunbabu et al., 2015; Haberl et al., 2003; Lakatos, 
2000; Simi et al., 2000; Revitt et al., 2004; Campagna et al., 
2000; Permodo et al., 2000; Zachritz et al., 1996). Adequate 
drainage is needed around a constructed wetland, to prevent 
runoff rainwater and soil from entering the system. Usage 
of wetland macrophytes for wastewater treatment was expe-
rienced in Germany in the early 1950s (Vymazal, 2010).

Fig. 1   Surface flow constructed wetland model (Nelson, 2014)

Fig. 2   Horizontal flow constructed wetland model (Nelson, 2014)



361International Journal of Energy and Water Resources (2021) 5:357–369	

1 3

Bamboo species can adapt to various climatic conditions 
and are highly productive and fast-growing (Wolverton et al., 
1983; DeVos, 2004). Reeds like Phragmites australis that are 
widely used in CW can be widely used as biomass fuel, high-
strength fibre, pulp, and paper production, livestock forage, 
soil conditioner, etc. (Masi, 2009).

Mechanism of greywater treatment using 
constructed wetlands

Constructed wetlands employ physical, chemical, and bio-
logical processes for the treatment of greywater. Filtration, 
flocculation, settling, and sedimentation are the primary 

Fig. 3   Vertical flow constructed wetland model (Nelson, 2014)

Table 1   Different types of constructed wetlands

Based on flow of GW (Nelson, 2014; Borkar & Mahatme, 2013)
1. Surface flow constructed wetlands (SFCW) (free water surface 

CWs)
Biological activity is mainly in superior layer of soil, in the stems of 

plants and in water
Water proofing is not always used. Birthing grounds to mosquitoes
Require greater protection from public access
More land is required i.e. around 5–10 m2

2. Subsurface flow constructed wetlands (SSFCW) Subsurface Flow CW is filled with gravel/crushed rock whose level is 
5–10 cm above water level

No exposure of waste water to surface No odours, no mosquito breeding 
grounds, nor possibility of accidental contact with sewage

Need water proofing
Function as beautiful garden, green belts, etc.
Less land is needed 1–5 m2/person
There are two classification of subsurface flow CW
a. Vertical flow and horizontal flow SSFCW
b. Soil-based and gravel-based SSFCW

Based on soil surface (Stottmeister et al. 2003)
1. Horizontal surface flow systems Waste water level is above soil surface
2. Horizontal subsurface flow system Waste water level is below soil surface
3. Vertical flow system Waste water level is below soil surface
Based on mode of feeding (Abdelhakeem et al. 2016)
1. Continuous feeding modes Waste water input is continuous
2. Batch feeding modes Waste water input is intermittent



362	 International Journal of Energy and Water Resources (2021) 5:357–369

1 3

physical mechanisms employed in CWs (Arden & Ma, 
2018). Chemical processes involved in pollutant removal 
are precipitation, oxidation, ligand exchange reactions, 
absorption, and decomposition (Nelson, 2014). Constructed 
wetlands utilized plants, microbes, sunlight, and gravity to 
transform wastewater into reusable forms like gardens, etc. 
(Nelson, 2014). Major biological mechanisms working in 
CWs are biological uptake, the transformation of nutrients 